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TEST REPORT NO. 54402-3

wyle

TEST, ENGINEERING AND RESEARCH GROUP, SAN BERNARDINO

Pelican Products, Inc.
23215 Early Avenue
Torrance, CA 90505

OurJob No.  T54402

Contract —
Your P.O. No. 46273
Date April 2, 2007

This report contains true and correct data obtained in the performance of the test program set forth in your
purchase order. Test methods, results, and equipment used are recorded on these data sheets.

Where applicable, instrumentation used in obtaining this data has been calibrated using standards which are
traceable to the National Institute of Standards and Technology.

SUMMARY:

One Case, Part No. 1495 (no serial number), was subjected to Vibration, Low Temperature, Dry Heat, and
Impact Testing in accordance with DEF STAN 81-41 (Part 3)/Issue 4 and the following paragraphs:

Vibration TestK .o
Low Temperature Test G ..........
Py Heat 'Test C wsunniisias
Impact (Vertical) TestE ............

............... Paragraph 24
................ Paragraph 21
............... Paragraph 17
................ Paragraph 19

Complete test details, including photos and equipment lists, and test results are contained in this report.

Test Dates: 3/7/07-3/16/07

STATE OF CALIFORNIA } 5g
COUNTY OF SAN BERNARDINO

Phillip Knoll _
being duly sworn, deposes and
says: That the information contained in this report is the result of complete and
carefully conducted tests and is to the best of his knowledge true and correct in

L e o

UBSCR]BFD and sworn to before me this ,__,.) day of }\‘D( , 2007
by Phillip Knoll personally known to me or proved to me on the basis of
satisfactory evidence to be the person who appeared before me.

st O\ i

CAROLW. GARRITY
14 \ Commission # 14720562
% (=w <{fal)  Notary Pubiic - California 2

. ; Riverside County
i My Comm, Explres Mar 8, 2003!

Copyright by Wyle Laboratories. The right to reproduce, copy, exhibit, or atherwise ulilize any of the material contained herein without the express prior permission of Wyle

TEST OPERATIONS
TEST -
ENGINEER _Juwotdl Forerd /3/07
M. Bovard
DEPT.  \
MANAGER

QUALITY )
SERlRANCE il ﬂﬂfﬂw

Fsh G Montgomery

Laboratories is prohibited. The acceptance of a purchase arder in connection with the material contained herein shall be equivalent lo express prior permission.
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wyle
DATA SHEET

Customer Pelican Products, Inc. Job No. T54402

Date 3/6/2007

Specimen Case

RECEIVING INSPECTION

No. of Specimens Received: _One (1)

Record identification information exactly as it appears on the tag or specimen:

Manufacturer:  Pelican Products, Inc.

P/N’s 1495 S/IN’s _N/A

How does identification information appear: (name plate, tag, painted, imprinted, etc.)
Label

Examination: Visual, for evidence of damage, poor workmanship, or other
defects, and completeness of identification.

Inspection Results: There was no visible evidence of damage to the specimen(s)
unless otherwise noted below.

recinsp
Inspected By / T T
-

Sheet No.

SB - 614 — Rev. 08/06 Approved  Jdudd A Date _;fga{o?
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Test Title  Vibration
Customer  Pelican Products, Inc. Job No. T54402
Specimen Case Date Started 3/7/2007
Part No. 1495 Serial No.  See Recv. Insp. Date Comp.  3/7/2007
Spec. DEF STAN B1-41 Part3/4 Par. 14 and 24 Photo Yes Amb.Temp. 25z%10°C
Requirements:
Pre-Conditioning:

Temperature: 25+ 10 °C

Humidity: 45% to 75%

Duration: 16 hours or until specimen has reached temperature

stabilization (whichever is the shortest period)
Vibration:
Test Level: +0.23" (+ 6 mm) peak (0.46" DA) from 5 to 9 Hz and +2g
peak from 9 to 350 Hz

Sweep Rate: 0.75 + 0.25 octave per minute

Test Duration: Depending on test specimen weight, see below

Qrientation: Depending on test specimen weight see below

Test Method:

Weigh the test specimen.

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermocouple on the test specimen. Maintain the chamber at
25+ 10 °C and 45% to 75% relative humidity for 16 hours or until the specimen has reached
temperature stabilization (i.e. test specimen temperature stable with chamber temperature).

After pre-conditioning:

‘ Immediately after removal from the conditioning chamber strap the test specimens to a
vibration machine. Subject the test specimens to the following vibration test. Axis designations
are to be Top to Bottom, Side to Side, and Front to Back.

For each test specimen whose weight is up to and including 154.3 pounds (0-70 kg),
vibrate each test specimen for 2 hours in each of the three mutually perpendicular axis at a
vibration amplitude of + 0.23" (+ 6 mm) peak (0.46" DA) from 5 to 9 Hz and +2g peak from 9 to
350 Hz and a sweep rate of 0.75+0.25 octave per minute.

NOTE: If because of the geometry of the test specimen, it is considered impractical or
unnecessary to vibrate the test specimen in a particular axis, the test specimen
shall be vibrated for 3 hours in each of the two remaining axis.

(Continued)

Page 1 Teste’d By f : 2{‘)0'7
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Test Title  Vibration Date  3/7/2007
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Technician  S. Buckler 5.5 .
Part No. 1495 Serial No. See Recv. Insp. Engineer M. Bovard 7Z#8 3/%¢/07
(Continued)

Perform a visual examination. Any malfunction of the fittings and hardware (seals,
closures, hinges, handles, etc.) and any damage to or spillage of the package contents shall
constitute a failure of the specimen. Minor visible deterioration of the test specimen shall be
noted but does not necessarily constitute failure of the test specimen.

Test Results:

All testing was performed per the Test Method and Requirements stated above. No
visual evidence of damage was observed upon completion of testing in each axis.

Page 2
SB - 614B - Rev. 8/06
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Photograph 1

Vibration Test - Ty,

I Pre-Conditioning Setup

pica
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Test Title Low Temperature
Customer  Pelican Products, Inc. Job No. T54402
Specimen Case Date Started  3/12/2007
Part No. 1495 Serial No.  See Recv. Insp. Date Comp.  3/13/2007
Spec. DEF STAN 81-41 Part3/4 Par. 21 Photo Yes Amb. Temp. 25+ 10°C
Requirements:
Temperature: -40+ 2 °C
Duration: 16+0.5 hours after specimen has reached test temperature or 7 days

+ 1 hour if time required for the complete package to attain the
temperature cannot be assessed

Test Method:

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermocouple on the test specimen. Decrease the chamber
temperature to -40+ 2 °C at a rate not to exceed 3 °C per minute. Maintain the chamber at -40+ 2
°C for either:

1)  16+0.5 hours after specimen has reached test temperature or
2) 7 days + 1 hour if time required for the complete package to attain the temperature
cannot be assessed.

Return the chamber temperature to 20+ 10 °C at a rate not to exceed 3 °C per minute.
Perform a visual examination. The package is considered to have failed if it is
unserviceable or is affected in any way which would potentially cause the test specimen to

become unserviceable.

Test Results:

All testing was performed according to the Test Method and Requirements stated above.
No visual evidence of damage was observed upon completion of the test.
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Photograph 5
Low Temperature Test Setup



Page 24 of 38

Report No. 54402-3

alnjeladwa| Mo /00¢ JeN UON C1
_>_,n_m _>_n,_N_‘

oz

-0¢

o) .m,mo G617l °seD ”mo-su | n -Baqg Ay Jsqueyd L0-uUd oy
e V N ]
é21a 10:9¢:.0 L002-02-€0 wid g0 LYZ0oyYS - uid y01LvZoryS\1asiAM\:a sl

asen SSLIOYEI0qE]
COVVSL-N/r S}onpoid uedl|ad @E—.



Report No. 54402-3

Page 25 of 38

aIe pue sofIy V) SotIoferoqe ] s[AA\ St Ul PIUE]dl dre SUONRIQI[RD [[e JO spodar pue saedyiie) ~AZ0[ouyda] 79 20Ud0g

-asn 07 Jo11d PoIJLISA aTe UOLRIqIE)) WSS se paynuapr wuewdnby, 1senbar uodn uoroadsuy 10y s[qeiRAR

90/80 "A9d - 919 - dS

JO SMSU] [2UOIIBN] Y} 0} S[qea0e1} SIk oIym sprepue)s Sursn pareIqies useq sey juewdinbs 1531 pajsty oy ‘ofqeoridde s1oym

%€ 200¢/eL/s0 | 900¢/EL/LL] PL8LLM HJ %001 -0 £LdiNH E|esiBA 9qo.d Uy
0ads BN 2002/eb/iL | Q00Z/EL/LL] €0BVIM §,0.L 10 S}OA s|duuByg 0C 00LL As|upey sinpoj Jexaidiyniy
%CF 100¢/eb/bL | 900dZ/el/LL] 069ELM s,01 1 dA1 3 DaA0L 004¢ Aojupey sva/sisuniniy
L uoneiqen | wayshs,
"02dg BN 70L0SM UH%001-0 / 4o0tC 01,001 - 0006ND / ¢C6 ebawQ / MOjIEA Jsquieyg - 19||oHuod
L uoneiqien | weisAs ., ¢N1% 200 /.0LL
oadg BN 71 L0SM X .8X.8/UH® d.0vC+ 01 08- g lsqueyd Alleg JeljuswiuolIAUg - IaquEeyD
. ana 1Sy
AV NOILVHEI1VD #31AM ELINY| #1300 HIUNLOVANNYIN ININdIND3
g\gm\w @y plenog |\ esuibug "dsu| "Anoey 998G ON [BUaS ‘dsu| "A09Y 888 "ON Hed

/ pd
\..Q\ N\\M ussied 'S :uepuyoa |
=S

200¢/2L/E

-8leqg

asen uawipadg

¢ov¥G1l ON qor

"ou] ‘syonpoid uedljldad  ¥3INOLSNO

aimesadwa] Mo FLIL 1S3AL

“oiAm



Report No. 54402-3

Page 26 of 38
wyle
Test Title Dry Heat
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Date Started 3/13/2007
Part No. 1495 Serial No.  See Recv. Insp. Date Comp.  3/15/2007
Spec. DEF STAN 81-41 Part3/4 Par. 14and 17 Photo Yes Amb.Temp. 25+10°C

Requirements:

Pre-Conditioning:
Temperature: 25+ 10°C
Humidity: 45% to 75%
Duration: 16 hours or until specimen has reached temperature
stabilization (whichever is the shortest period)

Dry Heat Test:
Temperature: 55+2°C
Humidity: Not to exceed 75%
Duration: 48 +1 hours

Test Method:

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. |nstall a thermocouple on the test specimen. Maintain the chamber at
25 + 10 °C and 45% to 75% relative humidity for 16 hours or until the specimen has reached
temperature stabilization (i.e. test specimen temperature stable with chamber temperature).

Increase the chamber temperature to 55 + 2 °C at a rate not to exceed 3 °C per minute.
Humidity is not to exceed 75%. Maintain the chamber at these conditions for 48 + 1 hours.

Return the chamber temperature to 25 + 10 °C at a rate not to exceed 3 °C per minute.
Perform a visual examination. The package is considered to have failed if it is unserviceable or is
affected in any way which weuld potentially cause the test specimen to become unserviceable.

Test Results:

All testing was performed according to the Test Method and Requirements stated above.
No visual evidence of damage was observed upon completion of the test.

>
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Test Title Impact (Vertical)
Customer  Pelican Products, Inc, Job No. T54402
Specimen Case Date Started 3/16/2007
Part No. 1495 Serial No.  See Recv. Insp. Date Comp.  3/16/2007
Spec. DEF STAN 81-41 Part3/4 Par. 14 and 19 Photo Yes Amb. Temp. 25*10°C

Requirements:
Pre-Conditioning:

Temperature: 25+ 10 °C

Humidity: 45% to 75%

Duration: 16 hours or until specimen has reached temperature
stabilization (whichever is the shortest period)

Test Method:
Weigh the test specimen.

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermocouple on the test specimen. Maintain the chamber at
25+ 10 °C and 45% to 75% relative humidity for 16 hours or until the specimen has reached
temperature stabilization (i.e. test specimen temperature stable with chamber temperature).

After pre-conditioning:

Immediately after removal from the conditioning chamber perform the following vertical
impact test. Drop configurations, as applicable, shall be designated top (1), right side (2), base
(3), left side (4), near end (5), and far end (6).

For each test specimen whose weight is up to and including 66 pounds (0-30 kg), drop
each test specimen once onto its designated base and all perpendicular and parallel faces onto a
non-deformable surface at a height of 39.4 + 0.2" (1000 £ 5 mm).

Perform a visual examination. Any malfunction of the fittings and hardware (seals,
closures, hinges, handles, etc.) and any damage to or spillage of the package contents shall
constitute a failure of the specimen. Minor visible deterioration of the test specimen shall be
noted but does not necessarily constitute failure of the test specimen.

Test Results:

All testing was performed according to the Test Method and Requirements stated above.
No visible evidence of damage was observed following testing other then as noted. Note that
during the top impact the right side and left side clips popped open. During the near end impact
the two near end clips popped open and the combination locking latch screws stripped out of the
lid (see following data sheet and photographs for details).

Page 1

SB - 614A - Rev. 8/08 Engineer
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DATA SHEET

Test Title Impact Date 3/16/2007
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Technician S, Paysen _-:,ZD_,-:-//%#
Part No. 1495 Serial No.  See Recv. Insp. Engineer M. Bovard 44 3/3s/07
DATE TIME CONFIGURATION HEIGHT COMMENTS
Case # 1495
3/16 0909 Base 39.4" | No damage observed
0915 Top 39.4" |Right side and left side clips
popped open, lid did not open
0922 Right Side 39.4" | No damage observed
0924 Left Side 39.4" | No damage observed
0928 Near End 39.4" | Two near end clips popped open,

combination lock latch stripped,
lid did not open
0935 Far End 39.4" | No damage observed

Drop-ds
Sheet 1 of 1
SB - 614B — Rev. 08/06 -



Report No. 54402-3
Page 32 of 38

(1ovdut] asvg ) sjaquT api1s puv dngag 1sa ] 1ovdulg
/ ydvadojoyg

pug Jeq



Report No. 54402-3
Page 33 of 38

Photograph 8
Impact Test Setup (Right Side Impact)
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Photograph 9
Impact Test Setup (Near End Impact)
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Photograph 10
Post Near End Impact — Stripped Locking Latch
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